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Client Name
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Release date
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Product name bR "
Trade mark BT OFC
2R VA : B E
OF LLtd. i
Client name C Commercial Carpet Co.,Ltd Wusntors-of sample 8 pieces
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OFCC 1 Carpet Co.,Ltd. -883
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Sample description Production date
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Sample is perfect/Loop pile
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Date of submission Date of test

BS EN ISO 9239-1: 2010
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Part 1:Determination of the burning Critical heat flux

Test st d . . Test it
st siaudands behaviour using a radiant heat R R
source)
5 . The test data is shown in page 2. :
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Test conclusion AN i }fg W
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Date of the Issue: 2024-04-08=*
% Provide by client: Thickness: 7.5mm; Mass per unit area: 484Og/m2.
Remarks The tested data are only suitable to the sample(s) received.
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Data
BS EN ISO
Critical heat flux 9239-1: kW/m? e >8.8 _—
2010
Before test After test

The product combustion properties derived from the results of this test are the results of tests
under special conditions. In practical applications, they cannot be used alone as a basis for
evaluating the potential hazards of the product.
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